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Ref # Part # Description Qty Context Note MSRP

1 81018 NUT-(5/16-18) 10 0.91

2 83002 WASHER- Lock (5/16") 6 2.06

3 49885 SUPPORT- Engine 1

4 19189B WRENCH 1

5 49133 GROMMET 1

6 624501 BRACKET- Spanner Wrench 1

7 83009 WASHER- Lock (1/4") 5 3.48

8 82485
SCREW- Tap hex hd. (1/4-20 x

3/4")
1

9 81263 NUT- Hex 4

10 67900 "O" RING 4
For complete Gasket overhaul kit,

order A-17821.
1.78

11 49111 SCREW 4

12 485651 BODY- Pump 1

13 48555A SLINGER 1

14 48554 SEAL- Shaft 1
For complete Gasket overhaul kit,

order A-17821.
43.69

15 48550 RING- Square 1
For complete Gasket overhaul kit,

order A-17821.
4.70

16 485621 IMPELLER 1

17 485631 DIFFUSER 1

18 48552 "O" RING 1
For complete Gasket overhaul kit,

order A-17821.

19 485601 HOUSING- End 1

20 A43896 USE UP07092 1 Includes item 21

21 59910 GASKET 1
For complete Gasket overhaul kit,

order A-17821.

22 48553 VALVE- Check 1

23 48556 FITTING- Suction (2") 1

24 82206 SCREW- Hex Hd. (5/16-18 x 1") 8

25 48577 CLAMP- Discharge 1

26 48558 ELBOW- Discharge (2") 1

27 48795 "O" RING 1
For complete Gasket overhaul kit,

order A-17821.

28 82484
SCREW- Mach. Hex Hd. (1/2-1

3 x 1 1/2")
4

29 83020 WASHER- Lock 4 0.83

30 43265 LABEL- Warning 1

31 48551 RING- Square 1
For complete Gasket overhaul kit,

order A-17821.
16.71

32 A43971 FILLER PLUG 1 Includes item 33 7.96

33 18108 GASKET- Wing Nut 1
For complete Gasket overhaul kit,

order A-17821.
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34 84046 WASHER- Flat (5/16") 10 0.75

35 80085 SCREW- Hex Hd. (5/16-18 x 1") 4 0.84

36 48789 FOOT 4 11.91

37 80088 SCREW- General Purpose 4

38 A49875 ROLL CAGE 1

39 30128 STRAINER- (2") 1

40 80087
SCREW- Hex Cap (5/16-18 x 1

1/2")
1
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